
Fiscal Year 2019 
Cooperative Funding Initiative Applications 

Northern Region 





Coop Funding By Region For FY2019

Northern Region

Project Project Name Project Cost
N873 WMP - Chassahowitzka River Watershed Management Plan $925,000
N891 WMP - North Citrus Withlacoochee River Watershed Management Plan $825,000
N919 WMP - Little Jones Creek Watershed Management Plan $960,000
N951 Study-WRWSA Regional Water Supply Plan Update $300,000
N952 Springs- Citrus County Old Homosassa West Septic to Sewer Project $6,000,000
N956 SW IMP - Water Quality - Weeki Wachee Springshed Nitrogen Removal Stormwater Retrofits $2,000,000
N957 Springs-Marion County Northwest Regional WWTF Expansion $25,950,000
[...]
  Reclaimed Water   Regional Water Supply Planning

  Emergency Flood Response   Floodplain Management

  Minimum Flows and Level Establishment and Monitoring   Minimum Flows and Levels Recovery

  Natural Systems Conservation and Restoration   Natural Systems Identification and Monitoring

Indicate All Counties to Benefit From Project:

  Charlotte   Citrus   Desoto   Hardee X Hernando   Highlands   Hillsborough   Lake

  Levy   Manatee   Marion   Pasco   Pinellas   Sarasota   Sumter   Polk

Project Description/Benefit/Cost
Description:
The County proposes to reduce nitrogen inputs into Weeki Wachee Spring by retro-fitting ten (10) existing urban drainage retention 
areas with denitrification cells utilizing biosorption activated media (BAM). All of the sites are within three miles of the headspring 
and are within the BMAP delineated Primary Focus Area. The project is anticipated to remove 700 lbs of nitrogen from the system 
annually and will contribute to the TDML reductions required by the Weeki Wachee BMAP. This project improves water quality and 
reduces nutrients entering the Weeki Wachee Springshed groundwater regime. The close proximity of these projects to the 
headspring means that nitrogen reductions will be realized immediately and will continue to offset legacy loads arriving from distant 
up gradient areas. Hernando County and the Southwest Florida recently completed a Surface Water Resource Assessment for the 
Weeki Wachee Springshed. The Spatially Integrated Model for Pollutant Loading Estimates (SIMPLE) computer program model 
was used to calculate the amount of pollutants being discharged into the groundwater via surface water runoff, infiltration, and 
percolation. The SIMPLE model indicates total nitrogen loading from the urbanized areas within the Priority Focus Area averaged 2 
lbs/acre/year. The model identified significant sources of pollutant loading and the results were used to prioritize areas of interest. 
County staff developed ten conceptual DRA retrofit projects and presented them to the Southwest Florida Water Management 
District (SWFWMD) for preliminary review. SWFWMD indicated the design concepts and locations were acceptable and could 
qualify for Environmental Resource Permit issuance once final plans were submitted. The County must now complete engineering 
design and bid construction of the projects. Once funding is secured the project is expected to be completed within 24 months.Year 
one of this proposal includes complete design plans and permitting for the storm water improvements providing enhance water 
quality treatment. This includes complete preliminary planning, civil engineering site design, all necessary survey work, all 
necessary geo-technical work, all required environmental and archaeological studies, and applicable permits from the Southwest 
Florida Water Management District, the Florida Department of Environmental Protection, and the US Army Corps of Engineers. 
Design fees are estimated to be $250,000.Year two of this proposal includes construction of the DRA retrofits. Construction costs 
are estimated to be $1,750,000. 
Benefit:
The project is anticipated to remove 700 lbs of nitrogen from the system annually and will contribute to the TDML reductions 
required by the Weeki Wachee BMAP. This project improves water quality and reduces nutrients entering the Weeki Wachee 
Springshed groundwater regime. The close proximity of these projects to the headspring means that nitrogen reductions will be 
realized immediately and will continue to offset legacy loads arriving from distant up gradient areas. 
Cost:
Year one design fees are estimated to be $250,000 and year two construction costs are estimated to be $1,750,000 giving a total 
project cost of $2,000,000. The estimated 20 year cost per lb of nitrogen removed is $143. More exact figures will be developed 
during the design process as contributing areas and treatment volumes are evaluated by professional staff. 
Describe your complementary efforts in developing, implementing and enforcing water conservation, water quality and 
flood protection ordinances.

11



Hernando County has partnered with the District to study and develop Watershed Management Plans for 22 watersheds 
throughout the County. The County designed and constructed the Peck Sink Stormwater Project, the South Brooksville Dauson 
Property Stormwater Project, and the BMP 7 Russell Street Project in cooperation with the District and is presently working with the 
District to implement the BMP 6 Josephine Street Project and the Rogers Park Stormwater Retrofit Project to improve water quality 
within the Weekiwachee River. The County has a dedicated stormwater funding mechanism in the form of a MSTU that assures 
funding will be available to implement approved projects. 

Hernando County implemented a floodplain ordinance in 1986 and signed a joint Flood Protection Coordination Agreement with the 
District in September 2000. The County sought and received FEMA approval of new Flood Insurance Rate Maps (FIRM) on 
February 2, 2012 based on basin studies conducted in cooperation with the District. The County is working with the FDEP to 
develop the Weekiwachee Spring Basin Management Action Plan (BMAP) aimed at reducing nutrient loadings within that 
springshed. This effort compliments and supports the District’s Springs Initiative. Hernando County has instituted a series of public 
meetings seeking citizen input regarding proposed water management improvements in the community.

Hernando County is covered under a NPDES Phase II MS4 permit and the County adopted a Stormwater Ordinance addressing 
water quality in June 2006. The County has recently instituted several measures under it's MS4 permit to improve water quality 
within the community including a stormwater education program (2003), a stormwater utility (2006), a pet waste ordinance (2012), 
a storm drain stenciling program (2013), a fertilizer ordinance (2013), a street sweeping program (2014), and a water quality testing 
and monitoring program (2014).

The Hernando County Utility Department has successfully implemented a series of water conservation incentive programs that 
include, a rain sensor rebate program, low flow toilet programs (2003-2012) and irrigation evaluation and audit projects. Other 
incentive programs include various rebate opportunities in conjunction with the Florida Friendly Landscaping program. The water 
conservation program also provides water conservation information in their Hernando County Water Awareness Series and 
Groundwater Guardians program, through bill inserts and information provided at each HCUD office.

Hernando County Code Enforcement Officers enforce watering restrictions set forth by Southwest Florida Water Management 
District and the more stringent regulations implemented by Hernando County Board of County Commissioners. Code Enforcement 
Officers also inspect construction sites and stormwater management systems for compliance with the water quality provisions of 
the County's NPDES MS4 permit.

Funding Source Prior Funding FY2018 
Budget

FY2019 
Budget

Future 
Funding Total Funding

Applicant Share 125,000 875,000 1,000,000
Coastal Rivers 125,000 875,000 1,000,000
Total 250,000 1,750,000 2,000,000
Matching Fund Reduction
  Check here if requesting a reduction in matching funds requirement pursuant to s.288.06561, F.S.

Timelines
Design Consultant Selection Nov 1, 2018 - Jan 31, 2019

Milestone Projected Date
Design Contract Signed 01/31/2019 

Performance of Design Contract Feb 1 2019 - Aug 31, 2019
Milestone Projected Date
Construction Plans and Permitting complete 08/31/2019 

Plan Review and Acceptance Sept 1, 2019 - Sept 30, 2019
Milestone Projected Date
Construction Plans Accepted 09/30/2019 

Purchasing Contract Bid Process Oct 1, 2019 - Dec 31, 2019
Milestone Projected Date
Award Construction Contract 12/31/2019 

Retrofit Construction Jan 1, 2020 - Sept 30, 2020
Milestone Projected Date
Project Complete 08/30/2020 

Data Collection Assessment:

X Groundwater or Surface Water Level measurements X Land Survey

12



SOUTHWEST FLORIDA WATER MANAGEMENT DISTRICT 

FY2019 Cooperative Funding Initiative Application Form 
Project Name Springs-Marion County Northwest Regional WWTF Expansion 
Project Number N957 
Cooperator Marion County 
Department Marion County Utilities Department 
Contact Person Kevin Vickers 
Address 11800 S Us Hwy 441 
City Sate Zip Belleview, FL 34420 
Phone # 352-307-4624 
Email Kevin.Vickers@marioncountyfl.org 
Project Type:

X Water Supply X Water Quality   Flood Protection   Natural Systems

Strategic Initiatives:

X Water Quality Maintenance and Improvement   Water Quality Monitoring

  Alternative Water Supply   Conservation

X Reclaimed Water   Regional Water Supply Planning

  Emergency Flood Response   Floodplain Management

  Minimum Flows and Level Establishment and Monitoring   Minimum Flows and Levels Recovery

  Natural Systems Conservation and Restoration   Natural Systems Identification and Monitoring

Indicate All Counties to Benefit From Project:

  Charlotte   Citrus   Desoto   Hardee   Hernando   Highlands   Hillsborough   Lake

  Levy   Manatee X Marion   Pasco   Pinellas   Sarasota   Sumter   Polk

Project Description/Benefit/Cost
Description:
The Northwest Regional Wastewater Treatment Facility (WWTF) expansion project is an initiative by the County to improve 
wastewater treatment and expand the capacity at one of the County's existing WWTFs. This project consists of constructing a new 
0.675 MGD oxidation ditch with biological nutrient removal, two 0.750 MGD clarifiers, two flow splitting structures for future 
oxidation ditches, a 0.500 MG equalization basin, new headworks and screening structure, rehabilitation of the existing lift station, 
retro-fitting the existing sand filter structure with disc filters with 2.00 MGD capacity, expansion of the existing chlorine contact 
basins to 2.00 MGD, constructing a new dewatering area for the County to bring in their existing mobile centrifuge unit, new RAS/
WAS pumping system, new MCC room, new automatic generator, new effluent pump station, and associated yard piping. The 
existing 0.200 MGD plant would be retrofitted into an aerobic digester or a sludge holding tank. This facility produces reclaimed 
water and would continue with this expansion. The existing facility currently treats to an average 48.6 mg/L of Nitrogen as total 
nitrogen (TN). The new facility will be designed to treat to advanced water treatment (AWT) standards of 5 mg/L of biochemical 
oxygen demand (BOD), 5 mg/L of total suspended solids (TSS), 3 mg/L of TN. This will result in a net decrease in nitrogen loading 
to the springshed.The County has completed an alternatives analysis for expanding and improving this facility (a copy of which is 
attached for reference). The increased capacity at the WWTF will allow Marion County to move forward and accomplish package 
wastewater plant removals and septic to sewer initiatives in the area. The County will be moving forward with procuring design 
services in fiscal year (FY) 2018 with construction anticipated to begin in FY 2019 or FY 2020. 
Benefit:
This project will reduce nutrient loading to the Rainbow Springs springshed. The springshed has an established total maximum 
daily loading (TMDL) and adopted basin management action plan (BMAP) as of December 2015. The nitrogen loading from the 
facility at the permitted capacity of 200,000 gallons per day is approximately 29,595 pounds per year. Assuming we treat 200,000 
gallons of wastewater per day (no growth in the springshed) the nitrogen loading for the improved facility will be about 1,828 
pounds per year. Therefore the overall anticipated reduction of total nitrogen will be 27,767 pounds per year. This area of the 
County is experiencing growth from development, so the actual benefit to the springshed should increase over time. 
Cost:
The estimated cost for the WWTF expansion and nutrient removal improvements is $17,300,000. Marion County is also applying 
for State Springs Funding (as shown in the Funding Table). The County acknowledges that if State Springs Funding is awarded, 
the requested SWFWMD Cost Share Funding will be reduced as well as the County's contributing match. 
Describe your complementary efforts in developing, implementing and enforcing water conservation, water quality and 
flood protection ordinances.
In 2013, the Marion County Land Development Code (LDC) was modified to required WWTFs to meet the following annual 
average reclaimed water limitation for total nitrogen by 2019: (a) 3.0 mg/L for facilities having a design average daily flow (DADF) 
equal to or greater than 100,000 gallons per day; or (b) 6.0 mg/L for facilities having a DADF less than 100,000 gallons per day. 

Funding Source Prior Funding FY2018 
Budget

FY2019 
Budget

Future 
Funding Total Funding

13



Applicant Share 2,000,000 2,000,000 4,650,000 8,650,000
State Springs Funding 8,650,000 8,650,000
Withlacoochee River 8,650,000 8,650,000
Total 2,000,000 2,000,000 21,950,000 25,950,000
Matching Fund Reduction
  Check here if requesting a reduction in matching funds requirement pursuant to s.288.06561, F.S.

Timelines
1.Study/Feasibility

Milestone Projected Date
Alternatives Analysis Study 10/09/2017 

2.Design Services Procurement
Milestone Projected Date
Advertise Design Services RFQ 12/01/2017 
Design Services RFQ Review and Selection 02/01/2018 
Design Services Negotiation and Contract 04/01/2018 

3.Design
Milestone Projected Date
Preliminary Engineering Report 07/01/2018 
30% Design 09/01/2018 
60% Design 11/01/2018 
90% Design (includes draft RFB) 01/01/2019 
Proposed Final Design (includes final RFB) 03/01/2019 
District Verifications 03/15/2019 

4.RFB
Milestone Projected Date
RFB Advertisment 04/15/2019 
RFB Evaluation and Award 06/15/2019 
Notice to Proceed to Contractor 07/01/2019 

5.Construction
Milestone Projected Date
Commence Construction 08/01/2019 
Substantial Completion 12/31/2020 
Construction Complete 02/28/2021 

Data Collection Assessment:

X Land Survey X Other data collection: Discharge Monitoring Reports

14



SOUTHWEST FLORIDA WATER MANAGEMENT DISTRICT 

FY2019 Cooperative Funding Initiative Application Form 
Project Name Conservation- Citrus County Water Sense Labeled Irrigation Controller Installation - Phase 2 
Project Number N958 
Cooperator Citrus County 
Department Water Resources 
Contact Person Debra Burden 
Address 3600 W Sovereign Path, Ste 202 
City Sate Zip Lecanto, FL 34661 
Phone # 352-527-7684 
Email Debra.Burden@citrusbocc.com 
Project Type:

X Water Supply   Water Quality   Flood Protection   Natural Systems

Strategic Initiatives:

  Water Quality Maintenance and Improvement   Water Quality Monitoring

  Alternative Water Supply X Conservation

  Reclaimed Water   Regional Water Supply Planning

  Emergency Flood Response   Floodplain Management

  Minimum Flows and Level Establishment and Monitoring   Minimum Flows and Levels Recovery

  Natural Systems Conservation and Restoration   Natural Systems Identification and Monitoring

Indicate All Counties to Benefit From Project:

  Charlotte X Citrus   Desoto   Hardee   Hernando   Highlands   Hillsborough   Lake

  Levy   Manatee   Marion   Pasco   Pinellas   Sarasota   Sumter   Polk

Project Description/Benefit/Cost
Description:
The project is a water conservation program that will incentivize installation of 75 Water Sense® labeled irrigation controllers at 
dwellings that used an average of 30 thousand gallons of water per month for a 12-month period. Based on 2015 and 2016 billing 
data, Citrus County Utilities provides service to more than 600 qualifying customers. These accounts will be the focus of the 
Project. Each Project site will be pre-inspected to verify the existing controller is not already a WS labeled product and the inground 
irrigation system is connected to CCU’s water supply. After the qualifying product is installed, homeowners will be given a tutorial of 